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4. [EH. BEiAERS A/ Presser Bar , Auto Lifter Components

2. Fimpke 5 4B(4%/Main Shaft & Thread Take-up Components

6lg) 59 W8
i |
L. #15%. &S/ Machine Frame & Misc Cover Comp
FENO.| AFMES  Part NO B PartName THEAR Description =3 Number

1 101511001 Jii i HURETSM3/16"x 28 L=9 Screw SM3/16"x28 L=9 3 3
2 10122003 B TLAR 5 Rubber plug 2 2
3 [13837002 bR Head card 1 1
4 302893 HR i) Face plate asm 1 1
s [i3813005 FARH Thread guide left 1 1
6  [10151007 HLAHIRETSM11/64" %40 L=6 Screw SM11/64"x40 L=6 1 1
7 10122114 R Face plate gasket 1 1
8 [1015M027 Bl B RETSM1/8"x44 L=3.4 Screw SM1/8'x44 L=3.4 1 1
9 |10412007 (e Face oil shield asm 1

11412082 PR OFED Face oil shield asm.(H) 1
T [10122013 SFAT AL Rubber plug 1 1
12 [0122005 PREREAT Rubber plug 1 1
13 [10122004 ST 42 Rubber plug 1 1
14 [101511004 PR AT SERETSM3/167% 28 L=7 Screw SM3/16"x28 L=7 1 1
15 1381208 AN 5 Thread take-up lever cover 1 1
16 [101511004 PR AT SETSM3/167x 28 L=7 Screw SM3/16"x28 L=7 1 1
17 [13512004 Ex{Es] 3-hole thread guide 1 1
18 [10122005 PRERENT HIARTL % Rubber plug 1 1
19 |nasnots K14 )1 #RETSMI/64" x40 L=6 Screw SM3/64'x40 L=6 2 2
20 |n419001 L) Knife 1 1
21 [20722002 Rubber plug 1 1
22 [oz2m3 Side plate gasket 1 1
23 |302892 Side plate 1 1
24 [101s11001 J& i R ETSM3/16"x 28 L=9 Screw SM3/16'x28 L=9 il n
25 [n4s30001 SR AR5 ) Screw M5x25 2 2
26 [nasi3oo1 FLRHLHLERETMS % 20 Screw M5x20 2 2
27 |10133048 A2 AL D Electronic control box(Q) 1 1

10133004 A2 PRHLEE (B2 i) Electronic control box 1 1
28 [10122006 %R L Rubber plug 1 1
29 [10122007 FAT 2L Rubber plug 1 1
30 [101512001 TR S A Machine head stud 2 2
31 |1381300400 NI Thread tension asm. 1 1
32 [13es16019 NI AR Thread tension nut 1 1
33 |m227001 INTELR R Thread tension spring 1 1
34 |n212004 NI Thread tension disk 2 2
35 13810008 AN R B R Thread tension post 1 1
36 |138508006 AL IRETSM3/16"x28 L=7  [Screw SM3/16"x28 L=7 1 1
37 13812066 TR AR Thread tension guide plate 1 1
38 [10m13004 R4 Thread guide right 1 1
39 [101s11007 HLHIRETSM11/64" %40 L=6 Screw SM11/64"x40 L=6 1 1
40 101515010 i FRTSM15/64"x 28 L= Screw SM15/64"x28 L=7 1 1
41 1326012 AR AT Tension release pin 1 1
42 10122014 e HE 15 OB Rubber ring 1 1
43 [101515005 Jetk B F $25TSMI/64"%40 L=5.5 Screw SM9/64"x40 L=5.5 1 1
44 10127001 ekt Thread take-up spring 1

10127031 PR TR Thread take-up spring(H) 1
45 1010301 Pk T 1 Thread tension base 1 1
46 10112005 FAR Thread tension disk 2 2
47 [10112006 AR AR Disk stopper 1 1
48 [138516013 FELRIRET Thread tension post 1 1
49 10127002 TR Thread tension spring A 1

11427050 FARIHE TR Thread tension spring A (H) 1
50 [10m2007 LB Thread disk rotating stopper 1 1
51 138516013 FAR IR} Thread tension nut 1 1
s2  [1om300800 KL BALE Thread tension asm 1

1381300700 FAREH T Thread tension asm.(H) 1
53 |n4130m [5E 44 Thread guide 1 1
54 [401516001 #£:SM9/64"x40 Nut SM9/64"x40 1 1
55 (138511002 Uil g TSM11/647X40 L=5.5 Screw SM11/64'x40 L=55 1 1
56 [13812019 Eoiuk Ruler stop seat 1 1
57 [101517002 FFRERETGE0) SM11/647x40 Screw SM11/64°x40 2 2
58 |n414006 £ 1 Needle plate 1

11315001 (5D Needle plate(H) 1
59  [1omsoo2 b Slide plate 1 1
60  [10127009 HEBR slide plate spring 1 1
61 [101511019 ik #EERETSM3/327X56 L=2 Screw SM3/32°x56 L=2 2 2
62 [1013001900 LEDKT JF 4t 1 LED asm 1 1
63 [101ST1001 Jii B RARETSM3/16"x28 L=9 Screw SM3/16"x28 L=9 1 1
64 |w01009 GB/T97.1-1985#: @S Wshers 1 1
65 [10122120 K g (L) Rubber plug 1 1
66 |114s30018 (NN M7 Screw 1 1

5. i¥¥1934844%/Feed Mechanism Components

FFSNO.| ABHFS Part NO, Z PartName BHER Description o Number
1 11326013 PRERIE T Thread take-up connecting rod pin 1
10126001 e it AT (D Thread take-up connecting rod pin(H) 1
101515001 F4EHRET SM15/64'x28 L=15 Screw SM15/64"x28 L=15 1 1
10105001 HAERT ERD Thread take-up connecting rod(H) 1
11305010 PRERIE AT Thread take-up connecting rod 1
4 |Hos013 GB/T896-198644 @ Snap ring 1 1
5 |n328010 B washer 1 1
6 [10m2003 T B Needle bar crank protecting plate 1 1
7 1013800100 BRERAT 4M L1 Thread take-up lever asm. 1
1133800200 BT OTRD Thread take-up lever asm.(H) 1
8  [10124001 PR T IR S R Needle bearing 2 2
9 [1310012 Pl i 43 S0 Thread take-up crank 1
11310010 PRI 5 ERT (H-MD Thread take-up crank (H-M) 1 1
1011000400 et R Thread take-up crank(H) 1
10 10105002 AT AT Needle bar connecting rod 1 1
n  [101517001 AR () Screw 1 1
12 |101515004 ATl B SRET SM9/32"x28 L=16 Screw SM9/32'x28 L=16 1 1
13 [101511003 STl (4R ETSMO/32'x28 L=16 Screw SM9/32'x28 L=16 1 1
14 [10404001 ATl Needle bar crank 1
11404035 Tl ORED Needle bar crank(H) 1
15 101515002 % RS ERETSM1/4"X40 L=6 Screw SM1/4"x40 L=6 2 2
16 1010300400 F A 2 4 1 Main shaft bushing front 1 1
17 101515006 AR IRETSMI5/64"x28 L=7 Screw SM15/64"x28 L=7 1 1
18 (12203002 T Main shaft bushing mid 1 1
19 |101515007 FEHT G 4L4RETSM1/4"X40 L=8 Screw SM1/4"x40 L=8 2 2
20 [10108001 S8 Main shaft thrust collar 2 2
21 [Ho3002 Snap ring 20 1 1
22 |n310014 Feed eccentric cam 1
40081 Feed eccentric cam (H-M) 1 1
400006 Feed eccentric cam (H) 1
23 [1om2017 Cover plate 1 2
10812002 S R (H-M) Cover plate(H-M) 1 1
24 [101sM013 RET SM1/4"x40 L=13 Screw SM1/4"x40 L=13 2 2
25 |m3s11003 741 AT SM9/64'X40 L=5 Screw SM9/64'x40 L=5 2 1
26 13803002 F e i g The rear axle sleeve 1 1
27 [10122105 A A i Oil seal 1 1
28 [HO3001 GB/T894.1-19864 Snap ring 15 1 1
29 [10202002 Efh Main shaft 1 1
30 [138711021 T AWK Handwheel lable 1 2
31 [s10009 45T Screw 2 1
32 [13835030 Tit Handwheel 1 1
33 [95111049 HHLR A Motor cover asm 1 1
34 |[1383300500 WL (Ko Motor grating sensor asm(Q) 1 1
1383300400 HLE AL (8% Motor grating sensor asm 1 2
35 |GB/T77-2000 WA EHRETM3x4 Screw M3x4 2 2
36 |GB/T77-2000 Screw M6x6 2 1
37 [95300004 Motor rotor 1 1
38 (95300005 Motor stator 1 4
39 |GB/T93-1987 Washer 5 ) 4
40 |GB/T701-2000 Screw M5x50 4 1
41 |GB/T78-2000 Screw Mex8 1 1
42 |GB/T78-2000 PN i i 5 SRETM 34 Screw M3x4 1 4
43 |GB/T9074.8 TN SIRET AL A 1EMAX30 Screw 4 1
44 (10122012 L Rubber plug 1 1
45 {10208001 HHLB 248 Motor dust cover 1 1
46 510013 R4T Screw M6x6 1 1
47 [S10013 AT Screw M6x6 1 1
48 [14123001 ZRIE T Oil cotton 1 1
49 14112004 By 5 Oil shield 1 1
3 |
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FENO.| AFMES  Part NO B PartName @A Description o Number
1 101511010 TR T #85TSM9/64 x40 L=11 Screw SM9/64"x40 L=T1 1 1
2 [10128002 LR T 4T H Washer 1 1
3 [13811029 IR T Hand lifter 1 1
4 |ooi004 Rubber ring 1 1
5 [101000200 IRIRT e A I Hand lifter cam asm 1 1
6  [101520001 HRCATARECH Screw 2 2
7 [o28015 85 Washer 2 2
8  [1omz00100 ERAHTAT 500 Lift front lever component 1 1
9 |onz2013 R AT Knee lifter pull rod 1 1
10 [HOS003 GB/T896-198644] Snap ring 2 2
n 10112010 TETH B4R Lifting plate 1 1
13 101520004 BTN ATARETSM3/167x32 Hinge Screw SM3/16°x32 1 1
14 101520003 JRATAT ST SM15/64"x28 Hinge screw SM15/64"x28 1 1
15 [10m2014 IR FLT Knee lifter back lever 1 1
16 [10m2015 IR BT Knee lifter connecting rod 1 1
17 [10m200100 47 L I i AT 24 1 Knee lifter lever asm 1 1
18 |13811027 HIERET Press regulating screw 1 1
19 1381102700 VYR ERAT 41 Presser regulating screw nut asm. 1 1

20  [138M028 AR} Press regulating nut 1 1
21 [10102003 HIE ST Press regulating guide bar 1 1
22 |n427033 W Press regulating spring 1 1
23 [13809030 AT G4 Presser bar guide bracket 1 1
24 [101515007 T § 428847 SM1/4"x40 L=8 Screw SM1/4"x40 L=8 1 1
25 [022112 AT Bl 4% Pressure bar oil cover 1 1
26 [10103012 ERIEIEY Presser bar bushing,lower 1 1
27 [10102004 LT Presser bar 1 1
28  [101511009 6 IERERET SM9/647x40 L=10.5 Screw SM9/64"x40 L=10.5 1 1
29 |1131600600 LA Presser foot asm 1
1131600100 Presser foot asm(H) 1
30 (212009 \Wire release bracket upper 1 1
31 |n22008 Wire release press plate 1 1
32 [101sm004 474 SN3/167x28 L=7 Screw SM3/16°x28 L=7 1 1
33 |m3smoo4 FA2R F 0 [RBURETMAX8 Screw M4x8 1 1
34 [1401206000 AR TR A Wire release plate asm 1 1
35 101520002 A 4R TR MR Wire release plate pin 1 1
36 [10128015 SR R ) Washer 1 1
37 |m329020 14 @S Snap ring 5 5
38 [10126003 AT Thread release supporting pin 1 1
39 |0128001 FALR AT 2 washer 1 1
40 |10127003 AT R Spring 1 1
41 [omz022 e kit 4% R AR Tube press plate 1 1
42 13511004 Screw Max8 1 1
43 |m212008 Wire presser A 1 1
44 |11312001 Wire release bracket lower 1 1
45 [16530003 67 X ERTSMIS/64'X28 L=14.5 Screw SM15/64'x28 L=145 1 1
46  (wo2004 SR Spring washer 1 1
47 [n3s12001 ¥} SM3/16'x32 Nut SM3/16"x32 2 2
48 1427009 KA TIN5 {00 3 Reset spring 1 1
49 |Hos012 A AETIE Snap ring 1 1

3. §HHF, B4, THH2R{4/Needle bar,Upright Shaft & Hook Driving Shaft Components

FENO.| AFMES  Part NO BR PartName TR Description HE Number
1 [0122013 EHHF ER AL Rubber plug 1 1
2 |10103009 Needle bar bushing upper 1 1
3 [10102002 Needle bar 1

10102021 R TR Needle bar (H) 1
4 |0138002 AT A Needle bar connecting rod 1 1
5 101511005 $24] SM9/64"x40 L=6 Screw SM9/64'x40  L=6 1 1
6 [10103010 AT Needle bar bushing lower 1

11303023 Needle bar bushing lower(H) 1
7 |om3o02 Needle bar thread guide 1

11412063 HATRE R Needle bar thread guide(H) 1
8  |10m7001 HLEFDBx1#14. G Needle 1

10117002 HLEFDPxS#21 ( B2k} Needle (H) 1
9 [10413001 T R Lower bushing thread guide 1

10113009 3 Lower bushing thread guide(H) 1
10 [104s11006 SCEHRET(#0) SM1/8"x44 L=45 Screw SM1/8'x44 =45 1 1
1 [10109001 TSR R Slide block 1 1
12 101511008 W FHLRETSM11/64"X40 L=8 Screw SM11/64'x40 L=8 2 2
13 [10109002 ST e Sk HE T8 Needle bar guide 1 1
4 [10425004 FAig= ikt Upper shaft bevel gear 1 1
15 [10425003 A A ik Upper small bevel gear asm 1 1
16 [10425002 LR lower large bevel gear asm 1 1
17 [01515007 it #EETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2 2
8 [10425001 F e Hook drive shaft bevel gear 1 1
19 [101515007 it #EETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2 2
20 [101515007 itk B4TSM1/4"x40 L=7 Screw SM1/4°x40 L=7 2 2
21 1515007 it #EETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2 2
22 [101515006 FIFHYR R BBATSMIS/64'X28 L=47  [Screw SM15/64'x28 L=4.7 1 1
23 |10403014 k2R TES Upright shaft bushing upper 1 1
24 [10102007 21 Upright shaft 1 1
25 [10403013 S Upright shaft bushing lower 1 1
26 [10403012 AR Hook driving shaft bushing back 1 1
27 |10108002 [EEEET ) Hook driving shaft snap ring 1 1
28 |11303021 Fhrtgs Lower shaft middle bushing 1 1
29 [1304003 Fi Hook driving shaft 1 1
30 |1303001 RS Hook driving shaft bushing front 1 1
31 10123009 AR Ol wick 1 1
32 [101530005 L il 44T set screw 1 1
33 |n418003 IR R (T KARIE ) Hook asm ( Hirose ) 1

11418007 it e B (=) Hook asm ( China ) 1

11418002 AT R [R5 ) Hook asm ( China Desheng ) (H) 1

11418004 )RR G (B R E) Hook asm ( Hirose ) (H) 1
34 |1omgo03 Bobbin 1 1
35 [1218504 Bobbin case asm 1 1
36 [1om2016 ] Finger postioner 1

1012032 HehE i (FRD Finger postioner(H) 1
37 |osmon WebE (s ERET SM11/64"x40 L=13  |Screw SM11/64"x40 L=13 1 1
38 |01s11012 A 45T SM11/64" x40 L=4.8 Screw SM11/64°x40 L=4.8 2 2
39 [m3s14020 145 £54R5TSM11/64" x40 L=7 Screw SM11/64°x40 L=7 1 1

FENO.| AFMES  Part NO PartName BHER Description o Number
1 [10105007 Reverse feed connecting rod
2 [|na26021 Connecting rod pin

11326011 AL RHEATH (-7) Connecting rod pin(-7)
3 [o1s11005 44T SM9/64°x40 L=6 Screw SM3/64'x40 L=6
4 [naoio1s SERHRT Feed regulator
5 |10403017 SRR T 2L Feed regulator bushing
6 [osm023 SERHET S 5RARETSM3/16°X28 L=6.5 |Screw SM3/16'x28 L=6.5
7 10126045 bR R Feed regulator stud
8 [10122016 SEEHETRTOE Rubber ring
9 |iomo7000 b S LA Knob component
101107100 b SR 1 (-7) Knob component(-7)
10 [015M022 L FHEREHIERYTSM3/16"x28 L=18 Screw SM3/16'x28 L=18
n 10126011 LRI Feed rocker crank pin
12 [101520005 RT3 85T SM9/327X28 hinge Screw SM9/32'x28
13 [10104002 R Feed rocker shaft crank

11304010
14 |0snote
15 400093

16 10151016
17 10104004

18 |400091
13805002
400083

19 10126006
11326011

20  [101516003
21 |0102008
22 |1202001
23 [101515006
24 101515013
25 (302933
26 [10103024
27 [10102023
28 (10122017
29 |10108003
30 [101515002
31 10403015
32 HO3001
33 [10108003
34 [101515002
35  [10403015
36 [HO3001
37 [10104007
38 [116511005
39 |n414002
11314001
40 [10107001
41 101511016
42 0128003
43 [101s1025
44 10126013
45 10101003
46 400689
47 [101sno18
48 |n3s14010
49 [10126009
50 |10126007
51 10109005
13505024
52 |10108004
53 [10126007
54 11010100200
55 [10126010
56 [101515010
57 [nazzom
58 HO5003
59 [13812081
60 [101270m
61 |140402700
1130402800
62 [n321005
63 |114530007

64 |w02015
65 [114516004
66 |somnoz

67 |11329020
68 10126015
69 [10127010
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LI 25T SM3/16°x28 L=14
T AT

SEFHINERET SM3/16°x28 L=14
3627 I

SERHERT

SEEHEFT(H-M)

FERHERT (-7)

SEEHERT

GERBETH (-7)
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FAR BT

$R4TSNI5/647x28 L=10

HIZEHRT (W)

EESERIEES

T512% 20 RH

8% RO

SEFHS
SERHIS 44T SM1/4"x40 L=6
ELEY

GB/T894.1-1986}4H 15

3% k4 R
SRS R ETSM1/4"X40 L=6
LSS

GB/T894.1-1986}4H 15

B X

4 U R ETSM11/64"x40 L=13

5T
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YES

5K ERETSM3/16"x28 L=14
F ST HE

S RETSM11/64"x40 L=7
T

KRS
TR (K )

L RT 5T SM1/8"x44 L=6

72 H{4R4T SM15/647x28 L=10.5

i #FTSM15/64"x28 L=10.5
SERHA TR

R AT (7D

i

R E R
GB/193-1987 HHEHEMA
#EESM11/64"x40

ro

s

SEFHE A

SRR AR

Feed rocker shaft crank(-7)
Screw SM3/16'x28 L=14
Connecting rod

Screw SM3/16'x28 L=14
Feed driving shaft crank
Rocker shaft connecting rod
Rocker shaft connecting rod(H-M)
Rocker shaft connecting rod(-7)
Connecting rod pin
Connecting rod pin(-7)
Hinge Screw SM9/32°x28
Feed rocker shaft

Feed driving shaft

Screw

ScrewSM15/64"x28 L=10
Reverse feed lever asm
Reverse feed shaft bushing back
Reverse feed shaft

Rubber ring

Feed rocker shaft snap ring
Screw SM1/4"x40 L=6
Bushing

Snap ring 15

Feed rocker shaft snap ring
Screw SM1/4"x40 L=6
Bushing

Snap ring 15

Driving shaft crank

Screw SMT1/64"x40 L=13
Feed dog

Feed dog(H)

Feed bar asm.

Screw SM3/16'x28 L=14
\Washer

Screw SMT1/64"x40 L=7
Feed bar pin

Feed bar bed

Feed bar sam.

Screw SM1/8'x44 L=6
Screw SM15/64'x28 L=105
Left pin

Connecting pin

Feed short shaking plate
Feed short shaking plate(H-M)
Feed long shaking plate
Connecting pin

Feed shaking plate bed
Component right pin
Screw SM15/64"x28 L=10.5
Spring

Snap ring 5

Pull spring fixing plate
Reverse feed pull spring
Feed reverse crank asm.
Feed reverse crank asm.(-7)
Tube

Screw

Spring washer M4

Nut SM11/64"x40

Screw SM3/16'x28 L=18
Snap ring 5

Pin

Spring

T J T

T VI U S

1
1
1
6
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
4
2
2
1
2
2
2
1
1
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7. $3%3848{4/ Bobbin Components

9. &% EERE/Thread Trimmer Components

6. i, MBI MEMH/Oil Lublication, Oil Measuring Components

FENO.| 2AFMES  Part NO BR PartName THEAR Description =3 Number
1 [n2noos Oil sight window
2 |oz2019 Rubber fing
3 [121001 At Main shaft oil tube
4 112530005 I P AR AT 0il pump connecting stud
5 [|m32s010 IFA$4E10 Snap ring 10
6 [10121001 Rkl Hook driving shaft oil tube
7 |omz020 RS 0il pump installing base
8 W03002 EUEY Spring washer
9  |nesmoos 67 SR M HRSRETSMLL/647x40 L=13 Screw SM11/64'x40 L=13

10 |10103022
n 101530007
2 oo
13 10122018
14 10120001
15 504093
16 |10m003
17 10112021
18 |10moo7
19 101530006
20 1012000100
21 101511026
22 [10136001
23 |W02004
24 |n321002
26 (13827014
27 [m3s30001
28 (10423005
29 |oz7o1s
30 [10123006
31 |01s1004
32 |10M2053
33 [10121007
35 |10M2025
36 10151010
37 10123010
38 [10m2053
39 [11312031

A 42

HEAEARET

HR

SRz

R

R ERET

g
RIEE S e

TR i

AT

SR
SRETSMIS/64 " x28 =9
Pl i Bk
GB/T93-19873 #:M6
P

R U HRET SR

il R ARET

RiEsS

[SRIR:S3

it 5

PR AT SERETSM3/167% 28 L=7

IEIR T 424TSM9I/64"x40 L=11
R
UIEE

0il pump bushing
Plunger Screw

Plunger spring

Plunger

0il pump

Screw

0il pump impeller

0Oil pump impeller cover
Lubricating oil pump cover
Screw

Lubricating oil pump component
Screw SM15/64 " x28 L=9
Rubber joint

Spring Washer M6

Hook oil tube

Spring

Screw

Oil wick

0il felt clamp

Oil felt felt

Screw SM3/16'x28 L=7

0Oil tube clamp

0il return tube component
0il wick fixing plate

Screw SM9/64'x40 L=11

Oil wick

Wick

Oil shield cover
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FENO.| 2AFMES  Part NO BR PartName THEAR Description =3 Number
1 [1383103900 EZrr Bobbin winder asm. 1 1
2 |nasmoos HETMAX6 Screw M4x6 1 1
3 [GB/1971 @4 Washer 1 1
4 10113030 ERFEMIR Thread press control plate 1 1
5 [iomio EZaitd Winding pad 1 1
6 |13831101 LR ER N M Bobbin winder bed 1 1
7 |cB/7 8961986 IF O E5 Snap ring 1 1
8 [10127061 82 i 44 Spring 1 1
9 |80 W Requlating plate 1 1
10 1010030 SRR SR Bobbin winder cam 1 1
M |s09045 74T Screw 1 1
12 [1380510600 R BE AT AL Bobbin winder connecting rod 1 1
13 [13827103 iR S spring 1 1
14 10127060 M Spring 1 1
15 |GB/T 896-1986 I O4% a4 Snap ring 1 1
16 |138021M iR Bobbin winder mian shaft 1 1
17 13802026 SeERE Bobbin winder cam shaft 1 1
18 |S09103 SGERACHRET Screw 2 2
19 [13831102 i Bobbin winder wheel 1 1
20 |oomo (o2} Ring 1 1
21 [n422062 i Washer 1 1
22 [nasmoo3 #ETSM3/16"%28 L=10 Screw SM3/16"x28 L=10 3 3
23 [1381300600 TR It Bobbin thread tension asm 1 1
24 |13811004 SRR} Thread tension nut 1 1
25 [n427006 NI Spring 1 1
26 |10112005 FAR Thread tension disk 2 2
27 [naz022 Je T Thread tension guide plate 1 1
28 |12513004 SR ARET Screw 1 1
29 |14s16001 $55SM11/64" x40 Nut SMT1/64"x40 1 1
30 [n435013 iR BRI EE Driving wheel 1 1
31 |s10009 T M6x8 Screw M6x8 2 2

o

7

8. MR, RMAEMIS /Ol Ceservoir , Knee Lifter Components

FENO.| 2AFMS  Part NO B PartName THEAR Description =3 Number
1 [10122022 il 2 Oil reservoir rubber cushion
2 [1001008 st 0il Reservoir
3 [iomoos KBTI T Knee lifter push rod
4 [10122020 it Oil Reservoir gasket
5 [i0122021 on@E Rubber ring
6  [101511028 il TLIRFTSMS/16"%24 L=7 Screw SM5/16"x24 L=7
7 |o131001 il SR Oil reservoir magnet
8 [10122023 e Oil reservoir rubber cushion
9 |om2027 e R R Knee lifter crank
10 [wo17016 i) ML Knee lifter spring
M |Hos010 GB/T896-198644 /810 Snap ring 10

2 |oo20m
13 101515012
14 101516004
15 101512002
16 |10101008
17 101512003
18 |101m202800
19 101512004
20 |omz2030
21 10112029
22 [10mz028
23 10122025
24 10122024

AR

A i R 1T ERET MG L=30
16 A AL T 1 4R EE M6 L=4
ALTE IHERETMG =26
AR 49 Sk
AT K ERETMB L=16
EXVIE:;

KERFTME L=T1

Knee lifter shaft

Screw M6 L=30

Nut M6 L=4

Screw M6 L=26
Bearing bracket

Screw M8 L=16

Knee press plate asm
Screw M6 L=T1

Knee press plate holder
Knee press plate

Knee lifter plate rod
Rubber

Knee press plate cover

[ = T I VI = B NI Ny VR VR V]

FENO.| AFMES  Part NO B PartName A Description #Huw Number

1 113515002 & I T EEETSM1/8"x44 L=9 5 Screw SM1/8"'x44 L=9.5 1 1

2 [n319001 i) Secant knife 1 1

3 |n3sizoo HRETSMI/64"x40 Screw SM3/64'x40 1 1

4 11312003 Ealigid Needle guard patch 1 1

5 |2o1sM1009 HRATSMO/64"%40 =55 Screw SM3/64'x40 L=55 1 1

6 138517301 TTHYDTRARETM3x8 Screw M3x8 3 3

7 13812303 LT Knife bracket press 1 1

8 [13807303 vy Knife bracket 1 1

9  [n319002 ) (MRHCHY) Motorial knife 1 1

11319003 EE )] JERHHD Motorial knife(H) 1 1

10 [n3s17002 i 2 ) [ RETSM11/64"x40 L=4.4 Screw SMT1/64°x40 L=4.4 2 2

M |14516004 4 EFSM11/64"x40 Nut SMT1/64'x40 1 1

12 [n3s20001 AT 4R ETSM11/64"x40 hinge Screw SM11/64"x40 2 2

13 [13812302 AT Connecting rod 1 1

14 [o1smoze il 7 % IR ETSMI5/64"x28 L=9 Screw SM15/64"x28 L=9 1 1

15 [13804301 e Thread Crank 1 1

16 [505004 HRETMSx14 Screw M5x14 1 1

17 (1322001 3525 1 4 1 3R Crank driver stopper block 1 1

18 13827304 3% Spring 1 1

19 [207514006 BRETMSXS Screw MSx5 2 2

20 |1380432300 BRI Crank asm. 1 1

21 1230004 = Plug 1 1

22 |nz230005 AR Pin 1 1

23 [Hoso13 GB/T896-1986448 Snap ring 1 1

24 |13802321 pETTE Tangent drive shaft 1 1

25 [neswo03 £ FT 5 BLBETSM1/4")40 =45 [Screw SM1/4'x40 L=45 1 1 s . N

o losos P iy 2 5 10. #kHHtE(2)/Machine Head Accessories(2)

7 E;g;gs :::::E e E:: 1 : FENO.| QTS PartNO B PartName FHER Description B Number
28 |116514005 $2TSM1/4"x40 L=10 Screw SM1/4'x40 L=10 1 1 1 [10m1203100 Lk Betaip it Hinge component 2 2
29 [138s01302 TFHYBIK: K HRETMAXS Screw M4x5 1 1 2 [10122060 L3 o Head connecting rubber cushion 2 2
30 [138530301 FALRRERET Screw 1 1 3 o702 HLEFDBx1#14 () Needle 4

32 |13827303 AT Loose wire torsion spring 1 1 10117022 HLEFDPx5#21 (/2 ) Needle (H) 4
33 [1e12304 b Thread release bed 1 1 4 |o1s30010 ki S 4T Nail 4 4
34 1023000100 R AL Thread trimmer solenoid asm 1 1 5 |1omsoo3 Hs Bobbin 2 2
35 [13812370 nas Push plate 1 1 6 [1omon Lk Machine head rest pin 1 1
36 |m312006 IR Solenoid bracket 1 1 7 [20731047 IK-798-26054R 4 7] Screw driver,large 1 1
37 [Notoos 4 MA Nut M4 2 2 8 [10131003 LEVNCD] Screw driver,medium 1 1
38 |wozo GB/T93-1987 #iiit 4[4 Washer 2 2 9  [10131004 ) U Screw driversmall 1 1
39 |n2si6006 488} SM1/4"x40 Nut SM1/4"X40 1 1 10 [10mo1200 B Oiler component 1 1
40 |001004 ORI [E Rubber ring 1 1 no [13831018 (IR Dust cover 1 1

10(1)

n

10. HkB (1) -2E24B4/Machine Head Accessories(1)-Thread Stand Components

9

FENO.| AFMES  Part NO B PartName A Description #Hig Number
1 20131019 LRANT T4 4R Spool rest rod rubber cap
2 [s04050 MR S48 M5 L=16 Screw M5 L=16
3 |woiw047 HEAMS Washer M5
4 |Nol034 4 M5 Nut M5
5 [1=e3022 F AT Spool rest arm upper
6 [1om3on Thread guide ring
7 [1om3o0 Thread guide ring
8 [13831019 QAT ET Spool rest rod upper
9 [|13831021 R AT ek Spool rest rod joint

10 13831020
n 10122106

12 'W01048
13 |No2008
14 504051

15 |NO1034
16 W03002

17 [13831023
18 13831024
19 20131010
20  [20131006
21 13831025
22 1383100300

Eoasy
tors

1[EIM16

AR M16
LA MS
21 M5

PESTE

RN

e

£

pTes

B

Spool rest rod lower
Spool rest rod rubber ring
Washer M16

Spool rest rod nut M16

Spool rest arm lower screw M5
Nut M5

Spring washer 5

Spool rest arm lower

Spool rest

Spool rest cushion

Spool pin

Spool retainer

Thread stand asm.
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Atk (Address of Company ) :
AMHBHIRYIAMEELSS

No.15 Rd Airport South , Jiaojiang District Taizhou City , Zhejiang , PR.C

#B4R( Zip Code ) : 318000

E P #4#B(Domestic Trade Department) :
EBIE(TEL) : 0086-0576-88177788 88177789
EBI(FAX) : 0086-0576-88177758
E®R&B(nternational Trade Department) :
ESIE(TEL) : 0086-0576-88177782 88177774
SBI(FAX) ; 0086-0576-88177787

BRS53¢E : 400-8876858
http://www.chinajack.com
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You will be not informed if the file has been revised.Please set sample as standard.




	A2零件样本（杰克）2018-11-301
	A2零件样本（杰克）2018-11-302

